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Jenny Products, Inc.
850 North Pleasant Avenue
Somerset, PA  15501-1069

Ph: 814-445-3400
Fx: 814-445-2280

REF.  NO. PART NO. DESCRIPTION QTY.
1 411-1002                TANK,PORTABLE,8G,RPLMT,8PK ELECTRIC       1

2 120-1286 PIN,COTTER,PLATED,3/16 DIAX2 LONG 2

3 150-1218 AXLE,STEEL,PLATED,8P,5/8"DIAX5"LONG 1

4 150-1219 WHEEL,PNEUM,410/350X4,4"CNTRD,5/8"ID 1

5 104-1249 PAD,RUBBER,40D,11GA,1-1/4X1-7/8X2-1/2,WP 4

6 141-1058 DRAIN,PETCOCK,BRASS,1/4"NPTM,DC14 2

7 104-1072 GRIP,HANDLE,RUBBER,YELLOW,7/8",STERILE 2

8 104-1001 HOSE,AIR,200 PSI,3/8"IDX18"LONG 1

9 104-1075 CAP,COVER,PLASTIC,RED,0.40 X 1/4"X 3/8" 2

10 120-1173 CLAMP,HOSE,GEAR,WORM,SS,5/16" TO 7/8" 2

11 121-1145 BARB,HOSE,ELBOW,MALE,BRASS,3/8HSX3/8NPTM 2

12 160-1001 REGULATOR,PRESSURE,AIR,3/8"NPT 1

13 150-1083 BRACKET,REGULATOR,STEEL,PLATED,3/8",BR 1

14 120-1243 SCREW,FLANGE,HEX,SERR,ST,PL,1/4-20X 1/2 2

15 120-1116 NUT,LOCK,FLANGE,HEX,SERR,ST,PLTD,1/4-20 4

16 142-1003 GAUGE,PSI,200#,BK MT,JENNY,1.5,1/4",PG14 2

17 141-1047 VALVE,PILOT,W/HAND UNLOADER,125PSI,1/4"M 1

18 122-1145 NIPPLE,STEEL,SCH 80,PLTD,1/2" X 1-1/2" L 1

19 141-1004 VALVE,SAFETY,ASME,1/4",165 PSI,54 SCFM 1

20 150-1121 BLOCK,MANIFOLD,ZINC,5 HOLE,TAPPED,MC-5 1

21 121-1025 CONNECTOR,MALE,COMPRESSION,BR,1/4TBX1/8" 1

22 121-1137 TUBING,COPPER,PRE-CUT,1/4"X20-1/2"LONG 1

23 121-1008 CONNECTOR,MALE,BRASS,5/8-45SAEX1/2"NPTM 1

Parts List for Model K15A-8P
NOTE: The quantity number indicates the total number of pieces required for a complete pump repair.

When ordering parts give compressor model, serial number and part number. Order assemblies when possible.
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24 122-1032 NIPPLE,STEEL,SCH 40,1/4" X 3" L 1

25 122-1083 CAP,HEX,STEEL,1/4"NPT 1

26 421-1102 PUMP,CMPRSR,PISTON,REPLCMT,BLUE,KU 1

27 120-1009 SCREW,CAP,HEXHD,GR5,ST,PLTD,1/4-20X1-1/4 4

28 120-1070 WASHER,FLAT,STEEL,PLATED,SAE,1/4" 4

29 120-1116 NUT,LOCK,FLANGE,HEX,SERR,ST,PLTD,1/4-20 4

30 150-1105 FILTER,AIR,2PC,W/SILENCER&FILTER,G154 1

31 360-1392 AFTERCOOLER,HOSE,SS,TEFLON,5/8"ODX19"L 1

32 121-1032 ELBOW,MALE,COMPRESSION,BR,1/4TBX1/8"NPTM 1

33 120-1267 SCREW,PAN HD,PHIL,STEEL,PLTD,1/4-20 X 1" 3

34 120-1072 WASHER,FENDER,ST,PLATED,1/4"X1-1/2"OD 1
 

35 120-1177 SCREW,SELF DRILL,HEX,ST,PL,12 X 3/4 6

36                            320-1177                BELTGUARD,F&K,W/PAN,3.4WX13.0HX23LG                                                 1

37 120-1119 NUT,LOCK,FLANGE,HEX,SERR,ST,PLTD,5/16-18 6

38 120-1075 WASHER,FLAT,STEEL,PLATED,5/16" 4

39 154-4L470 BELT,VEE,A45,4L-470                                          1.5 Hp 1

40 120-1108 KEY,STEEL,BLACK,3/16X3/16X 1-1/2" LENGTH 1

41 154-1204 PULLEY,CI,SG,5.0PDA,5/8ID,AK54X5/8                  1.5 Hp 1

42 130-1014 MOTOR,1.5HP,115-230/60/1,1725RPM,ODP 1

43 120-1018 SCREW,FLANGE,HEX,SERR,ST,PLD,5/16-18X3/4 4

44 123-1029 CONNECTOR,ROMEX,CLAMP,STRAIGHT,3/8" 1

45 123-1023-01 CORD,DROP,SJOW,5-15PLUG,15 AMP,12/3,6 FT 1
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